
Village of Addison 
Department of 
Public Works 

 

58th Annual 
Operation Report 

 

 
 

 
 
 Fiscal Year 

May 1, 2018 through April 30, 2019 





Public Works 
58th Annual 

Operation Report 
 

Budget for Fiscal Year 
May 1, 2018 through April 30, 2019 

 

 

 
 

 
 
 



Department of Public Works 
58th Annual Operation Report 

 
 

Table of Contents 
 
 
Village Officials  ..............................................................................................  3 
 
Introduction  ...................................................................................................  4-6 
 
PUBLIC SERVICES DIVISIONS 
 
   Electrical & Forestry Division  .......................................................................  7-15 
[...]
Preliminary 
Treatment 

2 – 
 
 

1-  

Mechanical Screening Units 
(22.75” Wide X ½’ Clear Opening, 
4 MGD @ 2’ Wide T.D.H.) 
Parkson Aqua Washpress Screenings compactor                         

 1 – Pista Grit Trap 
(205 GPM @ 41 T.D.H., Screw Conveyor, 5.0 MGD) 

 1 – Aerated Grit Chamber 
(8.4 Min. Detention Time, 20 HP Motor – 250 GPM @ 
55 T.D.H., 3.2 MGD) 

   
Primary  1 – Circular Settling Tank 
Treatment  Surface Area 5,024 Sq.Ft. 
  Volume 50,240 Cu.Ft. 
  Surface Settling Rate 637 Gal./Sq.Ft./Day 
  Detention Time 2.8 Hours 
  Weir Overflow Rate (248’ of Weir) 12,903 Gal./Ft./Day 
  B.O.D. Reduction 25% of 204 mg/L=155 mg/L 
  Suspended Solids Reduction 50% of 264 mg/L=132 mg/L 
   

 
 



Department of Public Works 
58th Annual Operation Report 

Page 38 
First Stage Aeration 2-  Aeration Tanks (Volume Total: 55,944 Cu.Ft.) 
Process A: 
 

 Detention Time 
Average B.O.D. Applied 
Average B.O.D. Loading 

8.3 Hours 
1,532 Lbs./day 
7.4 Lbs./1,000 Cu.Ft. 

   
First Stage Aeration 2-  Aeration Tanks (Volume Total: 67,500 Cu.Ft.) 
Process B: 
 

 Detention Time 
Average B.O.D. Applied 
Average B.O.D. Loading 

6.03 Hours 
2,552 Lbs./Day 
37.8 Lbs./1,000 Cu.Ft. 

   
First Stage Settling  1-  Two-Bay Tank (Volume Total: 19,200 Cu.Ft.) 
Tanks - Process A: 
 
 
 
 
 

 Surface Area Total 
Surface Settling Rate 
Detention Time 
Weir Overflow Rate (171’ of Weir) 
B.O.D. Reduction 
Suspended Solids Reduction 

1,920 Sq.Ft. 
625 Gals./Sq.Ft./Day 
2.87 Hours 
7,020 Gals./Ft./Day 
 
75% of 155 mg/L = 116 mg/L 
38% of 132 mg/L = 50 mg/L 

  
First Stage Settling 2-  Flight/Chain Final Settling Tanks (Volume Total: 37,500 Cu.Ft.) 
Tanks - Process B: 
 

 Surface Area Total 
Surface Settling Rate 
Detention Time 
Weir Overflow Rate (344’ of Weir) 
B.O.D. Removal 
Suspended Solids Removal 

3,750 Sq.Ft. 
533 Gals./Sq.Ft./Day 
3.27 Hours 
5,814 Gals./Ft./Day 
75% of 155 mg/L = 116 mg/L 
38% of 132 mg/L = 50 mg/L 

   
Second Stage  2 – Aeration Tanks (Volume Total: 76,500 Cu.Ft.) 
Aeration  Detention Time 

Average B.O.D. Applied 
Average B.O.D. Loading 
AVG Ammonia Nitrogen Applied 
AVG Ammonia Nitrogen Loading 

3.8 Hours 
1,068 Lbs./Day 
16 Lbs./1,000 Cu.Ft. 
534 Lbs./Day 
8 Lbs./1,000 Cu.Ft. 

   
Second Stage  2 – Flight/Chain Final Settling Tanks (Volume Total: 63,000 Cu.Ft.) 
Settling Tanks  Surface Area Total 

Surface Settling Rate 
Detention Time 
Weir Overflow Rate (640’ of Weir) 
B.O.D. Removal  
Suspended Solids Removal 
Ammonia Nitrogen Removal 

6,300 Sq.Ft. 
507 Gals./Sq.Ft./Day 
3.38 Hours 
5,000 Gals./Ft./Day 
50% of 40 mg/L =20 mg/L 
50% of 50 mg/L = 25 mg/L 
92.5% - 20 mg/L=1.5 mg/L 

   
Turbo Blower 
 
Centrifugal Blowers 

1- 
 

2 –  

Blower@ 6270 CFM 
 
Blowers @ 6,100 CFM/each 

  First Stage Aeration A 
First Stage Aeration B 
Second Stage Aeration 
Aerobic Digester A 
Aerobic Digester B 
Require 1,500 CFM/LF. B.O.D. 
Total Air Required 

2,100 CFM 
3,200 CFM 
5,500 CFM 
800 CFM 
600 CFM 
 
12,200 CFM 



Department of Public Works 
58th Annual Operation Report 

  Page 39 
Aerobic Sludge 
Digesters A&B 

 Aerobic Digester A Volume 
Aerobic Digester B Volume 
Combined Total Volume 
Volume Per Capita 

52,542 Cu.Ft. 
29,700 Cu.Ft. 
82,242 Cu.Ft. 
2.57 Cu.Ft. 

   
Anaerobic Sludge 
Digestion 

1 – 
 
 
 
 

1 – 
 

Circular First Stage Heated Digester 
Floating Cover, Gas Accumulator & Gas Mixing 
(Volume Total: 37,131 Cu.Ft.) 
(Volume Per Capita: 1.16 Cu.Ft.) 
 
Circular Second Stage Heated Digester 
Floating Cover & Gas Accumulator 
(Volume Total: 37,131 Cu.Ft.) 
(Volume Per Capita: 1.16 Cu.Ft.) 

   
Sludge Dewatering 18- 

 
 
 

2 – 
 

Paved Bottom Sludge Drying Beds 
(Drying Area: 27,630 Sq. Ft.) 
(Area Per Capita: .86 Sq. Ft.) 
Mechanical Sludge Dewatering Units 
(Unit 1&2 – Sized: 80” Belt) 
Hourly Capacity (@1.5% Feed Solids) 4,320 Gals. 
(551 lbs. – Dry Solids) 

   
Engine Generator 2 – Units (620 KW/each – 775 KWA/each) 

933 AMPS/each 
Fuel – Diesel 
Fuel Storage – 10,000 Gallons 

   
Engine Generator 
Storm Pump Station 

1- 150 KW – 185 KVA 
225 AMPS 
Fuel – Natural Gas 

   
Chlorine Contact 
Tanks 

2 – 
 

2 – 
 

Rectangular Tanks (Volume: 31,600 Cu. Ft.) 
Detention @ 22.75 MGD – 15 Minutes 
Chlorine Units 
Unit 1 – Capacity: 100 lbs/day 
Unit 2 – Capacity: 500 lbs/day 
Chlorine Storage: 1 1-ton container = 2,000 Lbs. 

   
Dechlorination 
Facilities 

1 – 
 

Rectangular (Volume: 6,000 gallons) 
Length – 25’6” 
Width – 8’ 
Solution – Sulfur Dioxide 
Detention @ DAF – 2.70 Minutes 

   
CSO Pumping 
Station 

3 – 
 

2 – 
 

Influent Pumps (60 HP, 350 GPM/each = 15,120,000 GPD Max.) 
Design – 2 @ 10 MGD Total 
Mechanical Climber Screens 
15 MGD 150#/Hr. – each 
Grit Removal & Washing 
24,000 Gallons 

   
   



Department of Public Works 
58th Annual Operation Report 

  Page 40 
First Flush Tank 2 – 

 
2 – 

Rectangular Tanks (69,300 Gallons/each = 138,600 
Gallons/Total) 
(18,529 Cu.Ft.) 
Aspirator Pumps (25 HP/each – 230 GPM/each) 

   
CSO Clarifiers 2 – Circular @ 80’ Diameter (100,000 Cu.Ft.) 

(Volume Total: 750,000 gallons) 
  Surface Settling Rate @ 10 MGD – 1,102 Gal./Sq.Ft./Day 
  Surface Settling Rate @ 11.7 MGD – 1,163 Gal./Sq.Ft./Day 
   
Chemical Building  Sludge Aeration Tank (12,500 gallons/1,671 Cu.Ft.) 

200 – CFM Air Diffusion 
3 – Diaphragm Pneumatic Transfer Pumps 

(70-140 GPM Variable) 
 

   
Chemical Building 
(Continued) 

 1 – Centrifugal Transfer Pump (5HP @ 100 GPM) 
 
Sodium Hypochlorite Feed System (5,000 gallon Bulk Storage) 

(2 – Chemical Feed Pumps) 
       (1-Neat: 0.1-315GPD) 
       (1-Neat 0.1-912GPD) 

Polymer Feed System (1,000 gallon Bulk Storage) 
(3 – Polymer Feed Pumps) 
       (Neat: 0.4-2.0 GPH) 
       (Solution:  10-100 GPH) 

Non-Potable Water System 
(2 – Raw Water Pumps: 100 GPM/each) 
(2 – Non-Potable Pumps: 100 GPM/each) 
(1 – Media Filter: 24.5 SF @ 100 GPM) 
(1 – Hydroneumatic Tank: 1,400 Gallons @ 60-70 PSI) 

 
 



Department of Public Works 
58th Annual Operation Report 

Page 41 
 

MAIN GATE LIMITORQUE ACTUATOR REPLACEMENT 
 

 
 
In February of 2019, the AJL Facility replaced its limitorque gate actuator that controls 
flow that comes into its main headworks. The picture shown on the left shows the 
control panel open in which all power was lost and the gate had stopped working 
property. This actuator is vital to the facility as once the wet well reaches a certain 
height, the gate will automatically close on its own to prevent the main wet well from 
flooding. The picture shown on the right is the brand new gate actuator that was 
installed. It is half the size of the old one and with technology, this gate has the 
capabilities of shutting down even sooner when a heavy storm comes in.  



Department of Public Works 
58th Annual Operation Report 

Page 42 

RAW PUMP PLUG VALVE REPLACEMENT 
 

 
 
In the month of April of 2019, Dahme Mechanical Industries came in and replaced Raw 
Pump #2 plug valve. In the top left picture, the original plug valve is in process of 
getting removed which is the same valve that’s been in service since the treatment 
plant was built. Over time, grit tends to build inside making it impossible at times to 
close and do service to the pump. The bottom two pictures show the installation of the 
new plug valve. The plugs in plug valves have one or more hollow passageways going 
sideways through the plug, so that fluid can flow through the plug when the valve is 
open. 



Department of Public Works 
58th Annual Operation Report 

Page 43 
 

POTABLE WATER LINE REPLACEMENT AT NORTH END OF THE 
AJL FACILITY 

 

 
 
During the fall months of 2018, the Water Division replaced over 250 feet of the 
potable water line that feeds the north end buildings of the treatment plant 
facility.  The workers were able to tie into an existing line inside the facility that 
began right in front of the Sewer Division and ended by the combined sewer 
overflow (CSO) building.  During our winter months when we have deep freezes, 
pipes underground tend to burst which happened with the existing potable line 
that has been in service since the mid 80’s.  With bringing the new line inside 
the yard, field workers will be able to shut off the water in the near future to 
work on other damaged lines that will need to be replaced in the future. 



Department of Public Works 
58th Annual Operation Report 

Page 44 
 
The North Wastewater Treatment Facility located at 711 N. Addison Road is under 
the management of one foreman with a crew of threw wastewater operators, one 
maintenance worker, and one custodian. 
 
  Foreman:    Doug Armstrong 
  Chief Operator:   John Haberstich 
  Wastewater Operator 2:  Maureen Wright 
       Dane Swenson 
  Maintenance Worker III:  Bob Greve 
  Custodian:    Felipe Fernandez 
 
This facility is a 5.3 MGD (Million Gallons per day) Secondary, Activated Sludge Plant 
with nitrification process and storm water pumping/treatment capabilities. 
 

(Design Flow: 5.30 MGD, Peak Flow (Dry Weather): 7.60 MGD) 
 

North Wastewater Treatment Facility Design Data 
   
Influent  Biochemical Oxygen Demand 

Suspended Solids 
Ammonia Nitrogen 

155 mg/L = 6,850 Lbs./Day 
185 mg/L = 8,180 Lbs./Day 
15 mg/L = 660 Lbs./Day 

Effluent  Biochemical Oxygen Demand 
Suspended Solids 
Ammonia Nitrogen 

20 mg/L = 884 Lbs./Day 
25 mg/L = 1,105 Lbs./Day 
1.5 mg/L = 66 Lbs./Day 

   
Raw Sewage 
Pumping Capacity 

4 – 
 

Vertical Non-Clog Centrifugal Pumps - VFD 
(40 HP, 1,760 GPM/each – 10 MGD Total) 

   
Preliminary 
Treatment 

2 – 
 

1 – 
 

1 – 
 

Mechanical Screening Units w/ Washer Compactor 
(2.10’ Wide – 0.235” Clear Opening: 4.7MGD Capacity/each) 
Manual Bar Rack 
(1.25” Clear Opening) 
Aerated Grit Tank 
(2,120 Cu.Ft. Volume, 120 SCFM Air Requirement, 
3.0 min. Detention Time @ 7.6 MGD) 
Auger, Chain & Bucket Removal System 
w/Grit Washer 

Primary Settling 3 – Circular, Center-Feed, Peripheral Effluent Clarifiers 
  Diameter/Each 

Sidewater Depth 
Volume/Each 
Detention Time @ 5.3 MGD 
Detention Time @ 7.6 MGD 
Surface Area/Each 
SSR @ 5.3 MGD 
SSR @ 7.6 MGD 
Weir Length/Each 
Weir Overflow @ 7.6 MGD 

63’ 
10’ 
233,200 Gals. (31,176 Cu.Ft.) 
3.2 Hours 
2.2 Hours 
3,120 Sq.Ft. 
567 GPD/Sq.Ft. 
813 GPD/Sq.Ft. 
198 Linear Ft. 
12,800 GPD/Linear Ft. 

   



Department of Public Works 
58th Annual Operation Report 

 Page 45
   
 4 – Pneumatic Diaphragm Pumps 
  Size: 4” 

Capacity: 150 GPM 
 

   
First Stage Aeration 2 – First Stage Aeration Basins 
  Length 

Width 
Depth 
Volume/Each 
Detention Time @ 5.3 MGD 
B.O.D. Loading 
Oxygen Transfer Efficiency 

135’ 
30’ 
15’ 
454,500 Gals. (60,600 Cu.Ft.) 
8.2 Hours 
40 lbs. B.O.D. (1,000 Cu.Ft./Day) 
12% (Clear Water) 

   
Second Stage  4 – Second Stage Aeration Basins 
Aeration  Length 

Width 
Depth 
Volume/Each 
Detention Time @ 5.3 MGD 
B.O.D. Loading 
Oxygen Transfer Efficiency 

135’ 
30’ 
15’ 
454,500 Gals. (60,600 Cu.Ft.) 
4.0 Hours 
7 lbs. B.O.D. (1,000 Cu.Ft./Day) 
12% (Clear Water) 

   
Centrifugal Blowers 4 – 

 
 

3 – 
3 – 

Aeration Blowers (2,600 CFM/each) 
First Stage Aeration: 2,496 CFM 
Second Stage Aeration: 2,496 CFM 
Channel Air Blowers (2,050 CFM/each) 
Aerobic Digester Blowers (2,050 CFM/each) 
Aerobic Digestion: 2,600 CFM 

   
Intermediate  3 – 65’ Diameter, Peripheral Feed and Effluent 
Settling Tanks  Sidewater Depth 

Volume/Each 
Detention Time @ 5.3 MGD 
Detention Time @ 7.6 MGD 
Surface Area/Each 
SSR @ 5.3 MGD 
SSR @ 7.6 MGD 
Weir Length/Each 
Weir Overflow @ 5.3 MGD 
Weir Overflow @ 7.6 MGD 

12’ 
297,900 Gals. (39,826 Cu.Ft.) 
4.0 Hours 
2.8 Hours 
3,320 Sq.Ft. 
532 GPD/Sq.Ft. 
763 GPD/Sq.Ft. 
204 Linear Ft. 
8,660 GPD/Linear Ft. 
12,400 GPD/Linear Ft. 

   
Final Settling Tanks 4 – 65’ Diameter, Peripheral Feed and Effluent 
  Sidewater Depth 

Volume/Each 
Detention Time @ 5.3 MGD 
Detention Time @ 7.6 MGD 
Surface Area/Each 
SSR @ 5.3 MGD 
SSR @ 7.6 MGD 
Weir Length/Each 
Weir Overflow @ 5.3 MGD 
Weir Overflow @ 7.6 MGD 

12’ 
297,900 Gals. (39,826 Cu.Ft.) 
5.4 Hours 
3.8 Hours 
3,320 Sq.Ft. 
399 GPD/Sq.Ft. 
573 GPD/Sq.Ft. 
204 Linear Ft. 
6,495 GPD/Linear Ft. 
9,300 GPD/Linear Ft. 



Department of Public Works 
58th Annual Operation Report 

  Page 46 
 
 
Chlorination  

 
 

2 – 

 
 
Rectangular 

Facilities  Length 
Width 
Depth 
Volume/Each 
Detention Time @ 12.1 MGD 
Chlorine Requirement: 
(Dry Weather @ 5.3 MGD) 
(Wet Weather @ 4.5 MGD) 

49’ 
15’ 
12’ 
64,600 Gals. (8,636 Cu.Ft.) 
15 Minutes 
 
6 mg/L – 265 Lbs./Day 
8 mg/L – 300 Lbs./Day 

   
Dechlorination  1 – Rectangular  
Facilities  Length 

Width 
Volume 
Detention Time 
Solution 

25’ 
8’ 
6,000 Gallons 
1.6 Minutes @ DAF 
Sulfur Dioxide 
 

Anaerobic Sludge  3 – 45’ Circular Digesters (2 Mixed & 1 Storage) 
Digestion 
 
 
 
 
 
 
 
 
 
 

 Sidewater Depth 
Volume/Each 
VSS Loading (Mixed) 
Per Capita Loading 
VSS Destruction 
Solids to Disposal 
Solids Retention Time (Mixed) 
Storage Capacity @ 5% TS 
Gas Yield (15 Cu.Ft./lbs.  
VSS Destroyed) 
Gas Production 
Heat Value (566 BTU/Cu.Ft.) 

20’ 
31,793 Cu.Ft. 
63 Lbs./1,000 Cu.Ft. 
1.6 Cu.Ft./Capita 
55% 
3,118 Lbs./Day 
30 Days 
63 Days 
32,800 Cu.Ft./Day 
 
.81 Cu.Ft./Capita/Day 
18.6 Million BTU/Day 

   
Aerobic Digestion 1 – Circular (Divided into four equal Quadrants) 
  Volume Total 

VSS Loading 
Per Capita Volume 
Solids to Disposal 
Solids Retention Time 
Air Required 

86,400 Cu.Ft. 
0.02 Lbs./Cu.Ft./Day 
2.14 Cu.Ft./Capita 
1,700 Lbs./Day 
70 Days 
2,600 SCFM 

   
Sludge Dewatering  2 – Belt Filter Presses (2 Meters Wide/Each) 
Facilities 
 
 

 Total Solids per Day 
Loading Aerobic 
Loading Anaerobic 
Cake Volume @ 18% TS 

4,814 Lbs. 
400 Lbs./Hour/Meter 
900 Lbs./Hour/Meter 
124 Cu.Yds./Weed 

  



Department of Public Works 
58th Annual Operation Report 

  Page 47 
Excess Flow 
Facilities 

 Pump Station 
3 – Wet Well Variable Speed 
      Submersible Pumps  
      Capacity/Each: 6,800 GPM 
      Station Capacity (2 Pumps): 13.6 MGD 
 
First Flush Storage – Aerated Circular Tank 

Capacity: 670,400 Gals. (89,626 Cu.Ft.) 
Detention Time @ 1.62 MGD: 10 Hours 
 

Excess Flow Settling – One Circular 
        Diameter: 81’ 
        Sidewater Depth: 10.5’ 
        Surface Area: 5,150 Sq.Ft. 
        SSR @ 1.62 MGD: 315 GPD/Sq.Ft. 
        SSR @ 4.50 MGD: 874 GPD/Sq.Ft. 

   
   
   

 



Department of Public Works 
58th Annual Operation Report 

Page 48 
 
ANAEROBIC DIGESTORS PUMP 
REPLACEMENTS 
 
 
 
 
 
 
 

   
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 

  

The anaerobic digestors at the North 
Wastewater Treatment Plant utilizes 
two centrifugal pumps to both mix 
the digestor and transfer the 
biosolids through the heat 
exchangers. The pumps operate 
under a cycled sequence 24 hours a 
day. The anaerobic solids they pump 
are generally thick, acidic and contain 
amounts of inorganic materials. The 
pumps are considered severe duty. 
The pumps had been in operation for 
over thirty years, operating well past 
their life expectancy. Budgetary 
funding was secured this past year to 
replace both pumps. The pumps were 
replaced with identical models, due 
largely in part because of the 
previous pumps performance and 
longevity. Prior to pump selection, 
Village staff also consulted with the 
engineering firm tasked with 
upgrading the anaerobic digestor 
equipment, to ensure that the new 
pumps would be suitable for the 
future upgrade. Limited access to the 
pumps made removal of the old 
pumps and installation of the new 
pumps challenging.  



Department of Public Works 
58th Annual Operation Report 

Page 49 
CLARIFIER REPAIR 

 
 
 
 
 
 
 
 
 
 
 
 
  

The North Wastewater Treatment Facility utilizes three primary clarifiers, three 
intermediate clarifiers, and four secondary/final clarifiers. All these basins are routinely 
drained, cleaned and inspected. Upon one of the inspections, it was discovered that the 
floor on one of the final clarifiers had suffered severe failure.  The finished grout floor 
had heaved and subsequently cracked. This failure had caused significant reduction in 
clarifier operation. The Environmental Services administration requested and received 
budgetary funding to repair the clarifier. The project had several challenges that needed 
to be met. The most difficult was the ever present ground water. Significant ground 
water is a constant struggle at the North facility. The contractor created a sump pit 
within the basin, and ran a sump pump throughout the duration of the project. 

The existing grout floor needed to be jackhammered and removed from the 
clarifier. A skid steer tractor was lowered into the structure; this tractor was used 
to break the floor as well as load the debris into a bucket and craned out. Once all 
flooring was removed, all new pressure relief valves were cored and installed into 
the existing base. Prior to installation of the new grout, the contractor needed to 
re-level and re-plumb the clarifier mechanical components. The new grout needed 
to be installed and leveled precisely to match the operation of clarifier mechanical 
structure. Once the grout had appropriately cured, the final was returned to 
service and has been operating satisfactorily.  



Department of Public Works 
58th Annual Operation Report 

Page 50 
Operation Data 

Raw Sewage Flow/Cost 
    

 

Gallons 
Receiving 
Secondary Daily Average 

Monthly Flow Rate 
Maximum         Minimum 

Location Treatment Flow MGD MGD 
     
A.J. LaRocca Facility 811,211,000 2,229,000 3.063 1.297 
North Facility 1,309,570,000 3,588,000 4.639 2.903 
Combined Total 2,120,781,000 5,817,000 7.702 4.200 

Excess Flow Facilities 
    

Location 

  
Total Gallons 

Treated 

 
Average BOD 

Average 
Suspended 

Solids 
     
A.J. LaRocca Facility  85,721,000 3.71 mg/L 9.5 mg/L 
North Facility  47,910,000 3.85 mg/L 9.0 mg/L 
Combined Total/Average  133,631,000 Avg = 3.78 mg/L  Avg = 9.25 mg/L 

Electrical Consumption 
    

Location 
Average Daily 

KWH Used 
Total 

KWH Used 
True Cost 

KWH 
Total 
Cost 

     
A.J. LaRocca Facility 5,534.83 2,020,211.34 0.0785 $160,743.17 
North Facility 8,436.93 3,320,801.92 0.0827 $273,958.48 
Combined Total 13,971.76 5,091,254.02 0.0806 $434,701.65 
     

Natural Gas Consumption 
   

Location 

Average 
Therms 

Use - Daily 
Total 

Therms Used 

True 
Cost 

Therm 

 
 

Total Cost 
     
A.J. LaRocca Facility 93.86 34,257.32 $0.507 $16,091.37 
North Facility 101.14 36,914.80 $0.596 $19,768.14 
Total 195.00 70,515.12 $0.551 $35,859.51 

Treatment & Related Costs 
   

Carbonaceous Biochemical Oxygen Demand – 5 days @ 20 Degrees C mg/L 

Location 
Average 

RAW 
Average 
Effluent 

Permit 
Required 
Effluent 

% of BOD 
Removed 

Total Lbs. BOD 
Removed 

      
AJL Facility 142.37 mg/L 2.50 mg/L 20 mg/L 94.3% 933,824 
North Facility 165.33 mg/L 2.80 mg/L 20 mg/L 95.0% 1,775.122 
Average/Total 153.85 mg/L 2.65 mg/L 20 mg/L 94.7% 2,708,946 



Department of Public Works 
58th Annual Operation Report 

Page 51 
 

Total Suspended Solids mg/L 

Location Average RAW 

 
Average 
Effluent 

Permit 
Required 
Effluent 

 
% of SS 

Removed 

Total Lbs. 
 SS 

Removed 
      
AJL Facility 143.0 mg/L 4.6 mg/L 25 mg/L 96.0% 955,139 
North Facility 121.1 mg/L 6.5 mg/L 25 mg/L 94.0% 1,301,839 
Average/Total 132.05mg/L 5.5 mg/L 25 mg/L 95.0% 2,256,978 

Chlorination Final Effluent 
      
 
 
Location 

Total 
Lbs. Cl2 

Used 

 
Average 
Lbs/Day 

Average 
mg/L 

Residual 

Avg. Fecal 
Colonies 
100 M/L 

 
Total $ 

Cl2 
      
AJL Facility 900 21 0.034 1 $398.70 
North Facility 8,510 48 0.020 1 $3,759.93 
Average/Total 9,410 36 0.027 1 $4,168.63 
      
* DISINFECTION is seasonal and occurs only during the months of May thru 
October, as per IEPA permit. 
      
Sodium 
Hypochlorite 

  
Gallons 

Average 
Gals/Day 

  
Total $ 

AJL Facility  6,004 32.6  $3,680.00 
      
Dechlorination Final Effluent 
      
 
Location 

 Total Lbs. 
SO2 Used 

Average 
Lbs/Day 

 Total $ 
SO2 

      
AJL Facility  2,317 12.0  $886.00 